
7ZLQ�%ODGH�(GJHU

6DIHW\��2SHUDWLRQ��0DLQWHQDQFH�
	�3DUWV�0DQXDO

((�� UHY��$����

6DIHW\�LV�RXU����FRQFHUQ��5HDG�DQG�XQGHUVWDQG
DOO�VDIHW\�LQIRUPDWLRQ�DQG�LQVWUXFWLRQV�EHIRUH�RSHU�
DWLQJ��VHWWLQJ�XS�RU�PDLQWDLQLQJ�WKLV�PDFKLQH�

)RUP�����

�



7DEOH�RI�&RQWHQWV 6HFWLRQ�3DJH
6(&7,21�� 6$)(7< ���

��� 6DIHW\�6\PEROV������������������������������������������������������������������������������������������
��� 6DIHW\�,QVWUXFWLRQV �������������������������������������������������������������������������������������
��� 7ZLQ�%ODGH�(GJHU�6SHFLILFDWLRQV ��������������������������������������������������������������

6(&7,21�� 6(59,&,1*�7+(�('*(5 ���

��� ,I�<RX�1HHG�7R�2UGHU�3DUWV ����������������������������������������������������������������������
��� &XVWRPHU�DQG�(GJHU�,GHQWLILFDWLRQ������������������������������������������������������������
��� ,I�<RX�1HHG�6HUYLFH ����������������������������������������������������������������������������������

6(&7,21�� ('*(5�6(783 ���

��� 3UH�2SHUDWLRQ�&KHFN ���������������������������������������������������������������������������������
��� (GJLQJ�/XPEHU������������������������������������������������������������������������������������������

6(&7,21�� 0$,17(1$1&( ���

��� &KDQJLQJ�WKH�%ODGHV����������������������������������������������������������������������������������
��� 7HQVLRQLQJ�WKH�%HOWV ����������������������������������������������������������������������������������
��� 7HQVLRQLQJ�WKH�&KDLQV �������������������������������������������������������������������������������
��� &KHFNLQJ�WKH�5ROOHUV ���������������������������������������������������������������������������������
��� /XEULFDWLRQ ������������������������������������������������������������������������������������������������
��� 0DLQWDLQLQJ�DQG�6KDUSHQLQJ�$QWL�.LFNEDFN�)LQJHUV��������������������������������
��� $OLJQPHQW �������������������������������������������������������������������������������������������������

6(&7,21�� 7528%/(6+227,1* ���

��� %RDUGV�$UH�1RW�6HOI�)HHGLQJ ��������������������������������������������������������������������
��� -DPPHG�%RDUGV �����������������������������������������������������������������������������������������

6(&7,21�� 3$576 ���

��� +RZ�7R�8VH�7KH�3DUWV�/LVW �����������������������������������������������������������������������
��� 6DPSOH�$VVHPEO\ ��������������������������������������������������������������������������������������
��� $QWL�.LFNEDFN�	�3UHVV�5ROOHU�������������������������������������������������������������������
��� %ODGH�6KDIW�$VVHPEO\ �������������������������������������������������������������������������������
��� &RYHUV��������������������������������������������������������������������������������������������������������
��� )HHG�7DEOH�	�5HWXUQ�5ROOHUV���������������������������������������������������������������������
��� )HHG�5ROOHU�$VVHPEOLHV�	�5ROOHU�&KDLQ ���������������������������������������������������
��� )URQW�*XLGH�)HQFH ������������������������������������������������������������������������������������
��� *HDU�%R[�	�,GOHU ��������������������������������������������������������������������������������������
���� 0RWRU��+RXU�0HWHU�	�(�6WRS��((���2QO\�����������������������������������������������
���� 2XWIHHG�7DEOH �������������������������������������������������������������������������������������������
���� 6HWZRUNV�'LDO�	�,QGLFDWRU������������������������������������������������������������������������
���� 6HWZRUNV�*HDU�	�6KDIW �����������������������������������������������������������������������������
���� 6KDIW�(QG�&RYHUV��������������������������������������������������������������������������������������
���� 6WDUWHU�$VVHPEO\��((���2QO\������������������������������������������������������������������
���� 6WDWLRQDU\�/HJV�����������������������������������������������������������������������������������������
LL (*GRF������ 7DEOH�RI�&RQWHQWV



7DEOH�RI�&RQWHQWV 6HFWLRQ�3DJH
6(&7,21�� (/(&75,&$/�,1)250$7,21 ���

��� :LULQJ�'LDJUDPV ���������������������������������������������������������������������������������������
��� (OHFWULFDO�&RPSRQHQW�/LVWV �����������������������������������������������������������������������
��� &RPSRQHQW�/D\RXW�'LDJUDP ���������������������������������������������������������������������
7DEOH�RI�&RQWHQWV (*GRF������ LLL





6DIHW\
6DIHW\�6\PEROV �
6(&7,21�����6$)(7<

��� 6DIHW\�6\PEROV

The following symbols and signal words call your attention to instructions concerning your
personal safety. Be sure to observe and follow these instructions.

'$1*(5� indicates an imminently hazardous situation
which, if not avoided, will result in death or serious injury. 

:$51,1*� suggests a potentially hazardous situation
which, if not avoided, could result in death or serious injury. 

&$87,21� refers to potentially hazardous situations which,
if not avoided, may result in minor or moderate injury or
damage to equipment.

,03257$17� indicates vital information.

127(� gives helpful information.

Warning stripes are placed on areas where a single decal
would be insufficient. To avoid serious injury, keep out of
the path of any equipment marked with warning stripes.

�

Safety EGdoc041901 1-1



6DIHW\
6DIHW\�,QVWUXFWLRQV�
��� 6DIHW\�,QVWUXFWLRQV

127(��ONLY safety instructions regarding personal injury are listed in this section. Cau-
tion statements regarding only equipment damage appear where applicable throughout
the manual.

2%6(59(�6$)(7<�,16758&7,216

,03257$17��Read the entire Owner’s Manual before operating
the Edger. Take notice of all safety warnings throughout this man-
ual and those posted on the machine. Keep this manual with this
machine at all times, regardless of ownership.

Also read any additional manufacturer’s manuals and observe any
applicable safety instructions including dangers, warnings, and
cautions.

Only persons who have read and understood the entire operator's
manual should operate the Edger.  The Edger is not intended for
use by or around children.

,03257$17� It is always the owner's responsibility to comply with
all applicable federal, state and local laws, rules and regulations
regarding the ownership, operation and towing of your Wood-Mizer
Edger. All Wood-Mizer owners are encouraged to become thor-
oughly familiar with these applicable laws and comply with them
fully while using or towing the Edger.

�

1-2 EGdoc041901 Safety



6DIHW\
6DIHW\�,QVWUXFWLRQV �
:($5�6$)(7<�&/27+,1*

:$51,1*� Secure all loose clothing and jewelry before operating
the Edger. Failure to do so may result in serious injury or death.

:$51,1*��Always wear eye, ear, respiration, and foot protection
when operating or servicing the Edger.

.((3�('*(5�$1'�$5($�$5281'�('*(5�&/($1

'$1*(5��Maintain a clean and clear path for all necessary move-
ment around the Edger and lumber stacking areas. Failure to do so
will result in serious injury.

',6326(�2)�6$:,1*�%<�352'8&76�3523(5/<

,03257$17��Always properly dispose of all sawing by-products,
including sawdust and other debris, coolant, oil, fuel, oil filters and
fuel filters.�
Safety EGdoc041901 1-3



6DIHW\
6DIHW\�,QVWUXFWLRQV�

&+(&.�('*(5�%()25(�23(5$7,21�25�72:,1*

'$1*(5�� Make sure all guards and covers are in place and
secured before operating or towing the Edger. Failure to do so may
result in serious injury.

:$51,1*� Always shut off the engine to stop the blade whenever
the Edger is not in use. Failure to do so may result in serious injury.

:$51,1*��Do not for any reason adjust the engine drive belts
with the engine running. Doing so may result in serious injury.

:$51,1*�� Always ensure that there is a sharp point on the
anti-kickback fingers before each use of the Edger. 

Be sure anti-kickback fingers are free from obstruction and are in a
downward position with lever released. Failure to do so may result
in serious injury.

.((3�3(56216�$:$<

'$1*(5��Keep all persons out of the path of moving equipment
and boards when operating the Edger. Failure to do so will result in
serious injury.
1-4 EGdoc041901 Safety



6DIHW\
6DIHW\�,QVWUXFWLRQV �
.((3�+$1'6�$:$<�

'$1*(5� Engine components can become very hot during opera-
tion. Avoid contact with any part of a hot engine. Contact with hot
engine components can cause serious burns. Therefore, never
touch or perform service functions on a hot engine. Allow the
engine to cool sufficiently before beginning any service function. 

'$1*(5��Moving Parts Can Crush and Cut. Keep hands clear.
Make sure all guards and covers are in place and secured before
operating or towing. Failure to do so may result in serious injury.

'$1*(5��Always be aware of and take proper protective mea-
sures against rotating shafts, pulleys, fans, etc. Always stay a safe
distance from rotating members and make sure that loose clothing
or long hair does not engage rotating members resulting in possi-
ble injury.
Safety EGdoc041901 1-5



6DIHW\
6DIHW\�,QVWUXFWLRQV�
:$51,1*��Coastdown Required. Always shut off the engine and
allow all moving parts to come to a complete stop before removing
any guards or covers. Do NOT operate with any guards or covers
removed. 

:$51,1*��Kickback Hazard. Stay clear of area during operation.
Follow all anti-kickback service and safety rules. Failure to do so
may result in serious injury.

&$87,216�)25�(1*,1(�23(5$7,21

'$1*(5��Operate your engine/machine only in well venti-
lated areas. The exhaust gases of your engine can cause
nausea, delirium and potentially death unless adequate
ventilation is present.

'$1*(5� Never operate an engine with a fuel or oil leak.
The leaking fuel or oil could potentially come in contact with
hot surfaces and ignite into flames.

:$51,1*� Do not operate engine without proper and
operational spark arrester/muffler. Sparks emitted from the
engine exhaust could ignite surrounding materials, causing
serious injury or death.
1-6 EGdoc041901 Safety



6DIHW\
6DIHW\�,QVWUXFWLRQV �
86(�3523(5�352&('85(�:+(1�&21'8&7,1*�(/(&75,&$/�6$)(7<�&+(&.6
$1'�0$,17(1$1&(

'$1*(5�� Make sure all electrical installation, service and/or
maintenance work is performed by a qualified electrician and is in
accordance with applicable electrical codes.

'$1*(5� Hazardous voltage inside the electric disconnect box,
starter box, and at the motor can cause shock, burns, or death.
Disconnect and lock out power supply before servicing! Keep all
electrical component covers closed and securely fastened during
Edger operation.

:$51,1*��Consider all electrical circuits energized and danger-
ous.

:$51,1*��Never assume or take the word of another person that
the power is off; check it out and lock it out.

:$51,1*�� Do not wear rings, watches, or other jewelry while
working around an open electrical circuit.
Safety EGdoc041901 1-7



6DIHW\
7ZLQ�%ODGH�(GJHU�6SHFLILFDWLRQV�
��� 7ZLQ�%ODGH�(GJHU�6SHFLILFDWLRQV

6HH�7DEOH��������The power option specifications of the Wood-Mizer Twin Blade Edger is
listed below.

6HH�7DEOH��������The overall dimensions of the Twin Blade Edger is shown below.

6HH�7DEOH��������The noise level.

6HH�7DEOH��������Other saw specifications of the Twin Blade Edger are listed below.

0RWRU�6SHFLILFDWLRQV

0RWRU�7\SH E15 Electric Motor

0DQXIDFWXUHU Tamel S.A., Poland

9ROWDJH�DW����9 380-420V

0D[LPXP�&XUUHQW 22.3 A

0D[LPXP�7RUTXH 2920 RPM

5DWHG�2XWSXW 11 kW (15KM)

0DQXIDFWXUHU�3DUW�� SG132S2PCHM

:0�3DUW�� 088049

7$%/(����

0RGHO 0D[LPXP�
/HQJWK

0D[LPXP�
:LGWK

+HLJKW 2XWIHHG�
7DEOH

,QIHHG�7DEOH :HLJKW�

(�� 20’ 5" 
(6.15 m)

70" 
(1.75 m)

51"
(1.3 m)

10‘
(3.0 m)

6‘ 5"
(1.9 m)

1880 lbs.
(850 kg)

7$%/(����

(QJDJHG

7ZLQ�%ODGH�(GJHU
(TXLSSHG�:LWK�(���(OHFWULF�0RWRU

84 dB (A)

7$%/(����

:LGWK�RI�
3DVVDJH

0D[LPXP�
%RDUG�

7KLFNQHVV

)HHG�
6SHHG

%ODGH�6L]H
�:RRG�0L]HU�
3URGXFWV�

6DZ
'LDPHWHU

6DZ�6SHFLILFDWLRQV 20.75" 
(70 cm)

2" 
(5 cm)

50‘/min
(15m/min)

16” x 14” x 18 tooth 14”

7$%/(����
1-8 EGdoc041901 Safety



6HUYLFLQJ�7KH�(GJHU
,I�<RX�1HHG�7R�2UGHU�3DUWV �
6(&7,21�����6(59,&,1*�7+(�('*(5

Wood-Mizer is committed to providing you with the latest technology, best quality and
strongest customer service available on the market today. We continually evaluate our
customers’ needs to ensure we’re meeting current wood-processing demands. Your com-
ments and suggestions are welcome.

��� ,I�<RX�1HHG�7R�2UGHU�3DUWV

From Europe call our European Headquarters and Manufacturing Facility in Kolo, Poland
at ��������������. From the continental U.S., call our toll-free Parts hotline at
��������������� Please have the vehicle identification number and your customer num-
ber ready when you call. Wood-Mizer will accept these methods of payment:

n Visa, Mastercard, or Discover

n COD 

n Prepayment 

n Net 15 (with approved credit)

Be aware that shipping and handling charges may apply. Handling charges are based on
size and quantity of order. In most cases, items will ship on the day they are ordered.
Second Day and Next Day shipping are available at additional cost.

If your edger was purchased outside of the United States, contact your distributor for
replacement parts.
Servicing The Edger EGdoc041901 2-1



6HUYLFLQJ�7KH�(GJHU
&XVWRPHU�DQG�(GJHU�,GHQWLILFDWLRQ�
��� &XVWRPHU�DQG�(GJHU�,GHQWLILFDWLRQ

Each Wood-Mizer edger has a 17-digit Vehicle Identification Number (VIN). In addition,
when you pick up your edger, you will receive a customer number. These three numbers
will help expedite our service to you. Please locate them now and write them below so
you have quick, easy access to them. VIN plates can be found in two locations: 1) on the
Edger’s frame; 2) inside the gearbox housing.

6HH�)LJXUH������See the following figures for V.I.N. locations.

(To be filled in by purchaser)
Edger VIN ___________________
Customer No. ___________________

),*�����

9,1�RQ
(GJHU�)UDPH

9,1�,QVLGH
*HDUER[�+RXVLQJ 7%����3/
2-2 EGdoc041901 Servicing The Edger



6HUYLFLQJ�7KH�(GJHU
&XVWRPHU�DQG�(GJHU�,GHQWLILFDWLRQ �
See below for a description of the V.I.N.

C
om

pa
ny

 Id
en

tif
ic

at
io

n 
N

um
be

r
45

6=
W

oo
d-

M
iz

er
 In

di
an

a

W
ei

gh
t C

la
ss

; A
=U

nd
er

 3
,0

00
 lb

s 
B

=
3,

00
1-

4,
00

0 
lb

s 
C

=
4,

00
1-

50
00

 lb
s

P
ro

du
ct

 N
o.

; 1
 =

 E
dg

er

Le
ng

th
 o

f t
he

 T
ra

ile
r;

14
=

14
 F

t.

N
um

be
r 

of
 a

xl
es

 o
n 

th
e 

tr
ai

le
r

C
he

ck
 D

ig
it

A
dd

 a
ll 

th
e 

nu
m

be
rs

 a
nd

 d
iv

id
e 

by
 1

1

Ye
ar

 o
f M

an
uf

ac
tu

re
;

X
=

19
99

, Y
=

20
00

, Z
=

20
01

S
ta

te
 o

f M
an

uf
ac

tu
re

N
=

In
di

an
a,

 P
=

P
ol

an
d

M
on

th
 o

f M
an

uf
ac

tu
re

A
=J

an
ua

ry
, B

=
F

eb
ru

ar
y,

 C
=

M
ar

ch
, e

tc
...

R
ev

is
io

n 
Le

ve
l

S
eq

ue
nc

e 
N

um
be

r
R

an
gi

ng
 fr

om
 0

00
-9

99

E
nd

 o
f 1

7-
D

ig
it 

V
IN

R
ev

is
io

n 
Le

ve
l (

R
ep

ea
te

d)

Tw
o-

D
ig

it 
M

in
or

 R
ev

is
io

n 
Le

ve
l

��� $ � �� � ; 6 1 $ $� ��� $� ���
9�,�1��'(6&5,37,21�
Servicing The Edger EGdoc041901 2-3



6HUYLFLQJ�7KH�(GJHU
,I�<RX�1HHG�6HUYLFH�
��� ,I�<RX�1HHG�6HUYLFH

From Europe call our European Headquarters and Manufacturing Facility in Kolo, Poland
at ��������������. From the continental U.S., call us toll-free at ��������������� Ask to
speak with a Customer Service Representative. Please have your vehicle identification
number and your customer number ready when you call. The Service Representative can
help you with questions about the operation and maintenance of your edger. He also can
schedule you for a service call.

2IILFH�+RXUV� All times are Eastern Standard Time. Please remember that Indiana does
not go on Daylight Savings Time in the summer.

If your edger was purchased outside the United States, contact the distributor for service.

&RXQWU\ 0RQGD\���)ULGD\ 6DWXUGD\ 6XQGD\

U.S., Indiana 8 a.m. to 5 p.m. 8 a.m. to 4 p.m. Closed

Poland 8 a.m. to 4:30 p.m. 8 a.m. to 1 p.m. Closed
2-4 EGdoc041901 Servicing The Edger



(GJHU�6HWXS
3UH�2SHUDWLRQ�&KHFN �
6(&7,21�����('*(5�6(783�

��� 3UH�2SHUDWLRQ�&KHFN

Prior to operating the Edger; always perform these basic checks:

�� Make sure the Edger is level. Secure the legs to the surface.

&$87,21�� Always be sure the machine is level prior to
operating. Failure to do so can and will affect machine
operation and wear life.

�� Make sure the outfeed table is level with the rest of the Edger. Place blocks under the
table if necessary.

�� Make sure the engine drive belt is tensioned properly. 6HH�6HFWLRQ���� for more informa-
tion.

:$51,1*��Do not for any reason adjust the engine drive
belts with the engine running. Doing so may result in seri-
ous injury. 

�� Be sure the anti-kickback fingers are in proper working condition.

6HH�)LJXUH������

:$51,1*��Always ensure that there is a sharp point on
the anti-kickback fingers before each use of the Edger. 

Be sure anti-kickback fingers are free from obstruction and
are in a downward position with lever released. Failure to
Edger Setup EGdoc041901 3-1



(GJHU�6HWXS
3UH�2SHUDWLRQ�&KHFN�
do so may result in serious injury.

),*�����

Anti-kickback Lever
TB0006

Anti-kickback Fingers
3-2 EGdoc041901 Edger Setup



(GJHU�6HWXS
3UH�2SHUDWLRQ�&KHFN �
�� Be sure all guards and covers are in place and secured.

'$1*(5��Make sure all guards and covers are in place
and secured before operating or towing the Edger. Failure
to do so may result in serious injury.

�� Also be aware that the blades are spinning whenever the engine is ON. You should
always turn off the engine to stop the blade whenever the Edger is not in use and ensure
that all parts have stopped moving before removing any covers or guards.

:$51,1*�� Coastdown Required. Always shut off the
engine and allow all moving parts to come to a complete
stop before removing any guards or covers. Do NOT oper-
ate with any guards or covers removed. 

:$51,1*� Always shut off the engine to stop the blade
whenever the Edger is not in use. Failure to do so may
result in serious injury.

6HH�)LJXUH������An Emergency Stop is located at the front of the Edger, to the left of the
Setworks dial. Press the Emergency Stop to shut down the engine. Before operating the
Edger again, reset the switch by turning the button to the right and releasing.

),*�����

Emergency Stop
  7ZLVW�WR�UHOHDVH
Edger Setup EGdoc041901 3-3



(GJHU�6HWXS
(GJLQJ�/XPEHU�
��� (GJLQJ�/XPEHU

'$1*(5��Make sure all guards and covers are in place
and secured before operating or towing the Edger. Failure
to do so may result in serious injury.

'$1*(5� Keep all persons out of the path of moving
equipment and boards when operating the Edger or loading
boards. Failure to do so will result in serious injury.

'$1*(5��Moving Parts Can Crush and Cut. Keep hands
clear. Make sure all guards and covers are in place and
secured before operating or towing. Failure to do so may
result in serious injury.

'$1*(5��Maintain a clean and clear path for all necessary
movement around the Edger and lumber stacking areas.
Failure to do so will result in serious injury.

:$51,1*� Always shut off the engine to stop the blade
whenever the Edger is not in use. Failure to do so may
result in serious injury.

:$51,1*� Always wear eye, ear, respiration, and foot pro-
tection when operating the Edger. Failure to do so may
result in serious injury.

:$51,1*� Secure all loose clothing and jewelry before
operating the Edger. Failure to do so may result in serious
injury or death.

After performing the pre-operation check, you are ready to begin edging lumber. 
3-4 EGdoc041901 Edger Setup



(GJHU�6HWXS
(GJLQJ�/XPEHU �
�� Set the setworks dial indicator for the desired size of boards to be cut. 

6HH�)LJXUH������The setworks dial adjusts the movable saw blade closer to or farther
away from the fixed saw blade, thus setting the width of the cut to be made. To set, pull
the dial indicator locking pin out, turn the setworks handle as necessary, and release the
pin into the appropriate labeled hole, from 3" to 15" (or 8 to 38 cm).

For example, setting the dial at 3" will position the movable blade 3" from the fixed blade.
Resulting cuts will be 3" in width. 

127(�� To change from using U.S. measurements to metric measurements, simply
remove the locking pin from the handle’s outer hole and reinstall to the handle’s inner
hole. 

),*�����

Setworks Dial

Locking Pin

Inch
Measurements

Millimeter
Measurements

Handle
Edger Setup EGdoc041901 3-5



(GJHU�6HWXS
(GJLQJ�/XPEHU�
�� Set the front fence. 

6HH�)LJXUH������The front fence of the infeed table can be left in place and used as a
guide or pivoted up, out of the way. 

�� Position a board on top of the infeed rollers. 

�� Start the motor. If you have an electric Edger, see the appropriate manual supplied with
your specific motor configuration for detailed operating instructions.

,03257$17� If at any time you need to immediately stop
the engine and/or Edger operation, press the Emergency
Stop button located at the front of the Edger.

6HH�)LJXUH������

),*�����

),*�����

Front Fence in UP Position

TB0009

�

Emergency Stop
  7ZLVW�WR�UHOHDVH
3-6 EGdoc041901 Edger Setup



(GJHU�6HWXS
(GJLQJ�/XPEHU �
�� Gently push the board through the anti-kickback fingers into the blade until the board
begins to feed itself. 

�� If the board needs to be edged again, lift the board from the outfeed table. Use the return
feed rollers on top of the Edger unit to return the board to the infeed operator. 
Edger Setup EGdoc041901 3-7





0DLQWHQDQFH
&KDQJLQJ�WKH�%ODGHV �
6(&7,21�����0$,17(1$1&(

5HIHU� WR� WKH� HQJLQH�PDQXIDFWXUHU¶V�PDQXDO� IRU�PDLQWHQDQFH� LQWHUYDOV� DQG� SURFHGXUHV
UHJDUGLQJ�WKH�SRZHU�VXSSO\�XQOHVV�RWKHUZLVH�LQVWUXFWHG�LQ�WKLV�PDQXDO��)ROORZ�WKH�PDQX�
IDFWXUHU¶V�UHFRPPHQGDWLRQV�IRU�GXVW\�FRQGLWLRQV�

,03257$17��7KLV�PDQXDO�RQO\�SURYLGHV�LQIRUPDWLRQ�DERXW
DGGLWLRQDO�SURFHGXUHV�RU�SURFHGXUHV�WR�EH�SHUIRUPHG�DW�GLI�
IHUHQW�WLPH�LQWHUYDOV�WKDQ�IRXQG�LQ�WKH�PDQXIDFWXUHU
V�PDQX�
DOV�� 5HIHU� WR� WKH� PDQXIDFWXUHU
V� PDQXDO� IRU� FRPSOHWH
PDLQWHQDQFH�LQVWUXFWLRQV�

��� &KDQJLQJ�WKH�%ODGHV

�� 5HSODFH�WKH�EODGHV�DV�QHFHVVDU\��'XOO�EODGHV�ZLOO�FDXVH�WKH�HQJLQH�WR�ZRUN�KDUGHU�DQG
ZLOO�UHVXOW�LQ�GHFUHDVHG�FXW�TXDOLW\�DQG�DFFXUDF\��%ODGH�OLIH�ZLOO�YDU\�GHSHQGLQJ�RQ�PDLQWH�
QDQFH�RI�PDFKLQH��RSHUDWRU��VSHFLHV�RI�ZRRG�EHLQJ�VDZQ��DQG�FRQGLWLRQ�RI�ZRRG�EHLQJ
VDZQ�

'$1*(5��%HIRUH�FKDQJLQJ�WKH�VDZV��PDNH�VXUH�WKH�DUERU
KDV�FRPH�WR�D�FRPSOHWH�VWRS�DQG�WKH�PRWRU�LV�VKXW�RII�FRP�
SOHWHO\��)DLOLQJ�WR�GR�VR�FDQ�FDXVH�VHULRXV�LQMXU\�

:$51,1*�� $OZD\V� ZHDU� H\H�� JORYH� DQG� IRRW� SURWHFWLRQ
ZKHQ�KDQGOLQJ�VDZ�EODGHV��

�� 7R�DFFHVV�WKH�EODGHV��XQEROW�DQG�RSHQ�WKH�EODGH�KRXVLQJ�FRYHU�

�� :LWK�WKH�VKDIW�VHFXUHG��XVH�WKH�SURYLGHG�VSDQQHU�ZUHQFKHV�WR�ORRVHQ�WKH�ORFNLQJ�QXWV�RQ
WKH�EODGHV��

�

0DLQWHQDQFH (*GRF������ ���



0DLQWHQDQFH
&KDQJLQJ�WKH�%ODGHV�
�� 5HPRYH�WKH�FRQH�EHDULQJ�DVVHPEO\�IURP�WKH�(GJHU��7R�UHPRYH��ILUVW�XQEROW�DQG�UHPRYH
WKH�EODGH�VKDIW�EHDULQJ�JXDUG��/RRVHQ�WKH�FRQH�UHWDLQLQJ�EROW��5HPRYH�WKH�WKUHH�PRXQW�
LQJ�QXWV�RQ�WKH�EHDULQJ�SODWH�DQG�SU\�WKH�SODWH�IURP�WKH�(GJHU�

6HH�)LJXUH������

�� 1H[W��UHPRYH�WKH�EODGHV�IURP�WKH�VKDIW��5HPRYH�WKH�IL[HG�EODGH�ORFNLQJ�QXW�DQG�WKH�IL[HG
EODGH��/RRVHQ�WKH�WZR�DOOHQ�VFUHZV�RQ�WKH�IL[HG�EODGH�DUERU�DQG�UHPRYH�WKH�DUERU�IURP
WKH�VKDIW��

),*�����

%ODGH�6KDIW�%HDULQJ�*XDUG

7%����

&RQH�5HWDLQLQJ�%ROW

0RXQWLQJ�1XWV���

3ODWH�$VVHPEO\
��� (*GRF������ 0DLQWHQDQFH



0DLQWHQDQFH
&KDQJLQJ�WKH�%ODGHV �
�� 8QVFUHZ�DQG�UHPRYH�WKH�DGMXVWDEOH�EODGH�ORFNLQJ�QXW��6OLGH�WKH�PRYDEOH�EODGH�IURP�WKH
VKDIW�

6HH�)LJXUH������

�� $SSO\�DQ�DQWL�VHL]H�OXEULFDQW�WR�WKH�IDFH�RI�WKH�DUERU�DQG�WR�WKH�IDFH�DQG�WKUHDGV�RI�WKH
EODGH�ORFNLQJ�QXW�

�� ,QVWDOO� D� QHZ�RU� UHVKDUSHQHG� EODGH� WR� VKDIW� DQG� SRVLWLRQ� LW� QH[W� WR� WKH�PRYDEOH� EODGH
DUERU��/RRVHO\�UHLQVWDOO�WKH�DGMXVWDEOH�EODGH�ORFNLQJ�QXW�

�� 5HLQVWDOO� WKH� IL[HG� EODGH� DUERU� WR� WKH� VKDIW�� ,QVWDOO� D� QHZ� RU� UHVKDUSHQHG� EODGH�� DQG
ORRVHO\�UHLQVWDOO�WKH�IL[HG�EODGH�ORFNLQJ�QXW�

��� 5HLQVWDOO�WKH�FRQH�EHDULQJ�DVVHPEO\�DQG�VHFXUH�LQ�SODFH�ZLWK�WKH�H[LVWLQJ�PRXQWLQJ�QXWV��

��� 5HLQVWDOO�WKH�FRQH�UHWDLQLQJ�EROW�DQG�WKH�EODGH�VKDIW�EHDULQJ�JXDUG�

��� :LWK�WKH�VKDIW�VHFXUHG��XVH�WKH�VSDQQHU�ZUHQFKHV�WR�WLJKWHQ�WKH�EODGH�ORFNLQJ�QXWV�DOO�WKH
ZD\�

��� $OLJQ�WKH�EODGHV��6HH�6HFWLRQ�����

��� 'XULQJ� DOLJQPHQW�� WKH� EODGH� DUERU� DOOHQ� VFUHZV� ZLOO� EH� WLJKWHQHG� WR� VHFXUH� WKH� EODGH
DVVHPEOLHV�LQ�SODFH��

��� $IWHU�DOLJQPHQW��EH�VXUH�WR�FORVH�DQG�UH�VHFXUH�WKH�EODGH�KRXVLQJ�FRYHU�

),*�����

$UERU
)L[HG�%ODGH

0RYDEOH�%ODGH

%ODGH
/RFNLQJ�1XW
0DLQWHQDQFH (*GRF������ ���



0DLQWHQDQFH
7HQVLRQLQJ�WKH�%HOWV�
��� 7HQVLRQLQJ�WKH�%HOWV

'$1*(5��$OZD\V�VKXW�RII�WKH�HQJLQH�DQG�DOORZ�DOO�PRYLQJ
SDUWV� WR� FRPH� WR� D� FRPSOHWH� VWRS� EHIRUH� UHPRYLQJ� DQ\
JXDUGV� RU� FRYHUV�� )DLOXUH� WR� GR� VR� ZLOO� UHVXOW� LQ� VHULRXV
LQMXU\�

:$51,1*��'R�QRW�IRU�DQ\�UHDVRQ�DGMXVW�WKH�HQJLQH�GULYH
EHOWV�ZLWK�WKH�HQJLQH�UXQQLQJ��'RLQJ�VR�PD\�UHVXOW� LQ�VHUL�
RXV�LQMXU\�

&$87,21��1HYHU�DSSO\�EHOW� GUHVVLQJ�DV� WKLV�ZLOO� GDPDJH
WKH�EHOW�DQG�FDXVH�HDUO\�IDLOXUH�

�� &KHFN�WKH�GULYH�EHOW�IRU�ZHDU�HYHU\���KRXUV�RI�RSHUDWLRQ�DQG�PRUH�IUHTXHQWO\�GXULQJ�WKH
ILUVW�������KRXUV�RI�RSHUDWLRQ��7HQVLRQ�RU�UHSODFH�DV�QHFHVVDU\��7HQVLRQ�VKRXOG�EH������
GHIOHFWLRQ�ZLWK���OEV�RI�IRUFH�IRU�QHZ�EHOWV�RU�������GHIOHFWLRQ�ZLWK���OEV�RI�IRUFH�IRU�XVHG
EHOWV��

6HH�)LJXUH������7R�WHQVLRQ�WKH�GULYH�EHOW�

n 8QEROW�DQG�RSHQ�WKH�JHDUER[�KRXVLQJ�FRYHU�

n /RFDWH�WKH�PRXQWLQJ�EROWV�ZKLFK�VHFXUH�WKH�GULYH�EHOW�JXDUG�WR�WKH�JHDUER[�KRXVLQJ�
/RRVHQ�WKHVH�VR�WKDW�WKH�GULYH�EHOW�KRXVLQJ�LV�IUHH�WR�VOLGH�DV�QHFHVVDU\�

n /RRVHQ�WKH�IRXU�HQJLQH�PRXQWLQJ�EROWV��

n 8VH�WKH�WZR�DGMXVWPHQW�EROWV�DV�VKRZQ�WR�PRYH�WKH�HQJLQH�PRXQW�WRZDUGV�WKH�IURQW
RI�WKH�(GJHU�XQWLO�WKH�EHOW�LV�SURSHUO\�WHQVLRQHG��%H�VXUH�WR�DGMXVW�WKH�EROWV�HYHQO\�VR
WKH�PRWRU�UHPDLQV�LQ�DOLJQPHQW��

&$87,21�� 'R� QRW� RYHU� WLJKWHQ� WKH� GULYH� EHOW� DV� LW� FDQ
FDXVH�SUHPDWXUH�EHOW�DQG�RU�EHDULQJ�IDLOXUH�

&$87,21�� 'R� QRW� XQGHU�WLJKWHQ� WKH� GULYH� EHOW� DV� LW� FDQ
FDXVH�RQH�RU�DOO�RI�WKH�IROORZLQJ�GDPDJHV��VOLSSDJH�RI�WKH
EHOW�RQ�WKH�GULYH�SXOOH\��ELQGLQJ�RU�IHWFKLQJ�XS�RI�WKH�VDZV
ZKLOH�LQ�WKH�FXW��GDPDJH�RU�EHQGLQJ�RI�VDZV�

n 5HWLJKWHQ�WKH�HQJLQH�PRXQWLQJ�EROWV��5HWLJKWHQ�WKH�EHOW�JXDUG�PRXQWLQJ�EROWV�

�

��� (*GRF������ 0DLQWHQDQFH



0DLQWHQDQFH
7HQVLRQLQJ�WKH�%HOWV �
�� &KHFN�WKH�LGOHU�EHOW�IRU�ZHDU�HYHU\���KRXUV�RI�RSHUDWLRQ��7HQVLRQ�RU�UHSODFH�DV�QHFHVVDU\�
7HQVLRQ�VKRXOG�EH������GHIOHFWLRQ�ZLWK���OEV�RI�IRUFH�IRU�QHZ�EHOWV�RU������GHIOHFWLRQ�ZLWK��
OEV�RI�IRUFH�IRU�XVHG�EHOWV��

6HH�)LJXUH������7R�WHQVLRQ�WKH�LGOHU�EHOW�

n :LWK�WKH�JHDUER[�KRXVLQJ�FRYHU�VWLOO�RSHQ��ORFDWH�WKH�LGOHU�GULYH�EUDFNHW��/RRVHQ�WKH
ERWWRP�PRXQWLQJ�EROW�ILUVW��WKHQ�WKH�WRS�DGMXVWPHQW�EROW��

n 3XVK�WKH�ERWWRP�RI�WKH�EUDFNHW�WRZDUGV�WKH�LGOHU�SXOOH\�XQWLO�WKH�EHOW�LV�WHQVLRQHG�DV
QHHGHG��

n 5HWLJKWHQ�WKH�WRS�DGMXVWPHQW�EROW�DQG�WKH�ERWWRP�LGOHU�EUDFNHW�PRXQWLQJ�EROW�

�� &ORVH�WKH�JHDUER[�KRXVLQJ�FRYHU�DQG�XVH�WKH�H[LVWLQJ�EROWV�WR�VHFXUH�

),*�����

7%����&(

%UDFNHW�0RXQWLQJ�%ROW
0DLQWHQDQFH (*GRF������ ���



0DLQWHQDQFH
7HQVLRQLQJ�WKH�&KDLQV�
��� 7HQVLRQLQJ�WKH�&KDLQV

&KHFN�WKH�GULYH�FKDLQV�IRU�WHQVLRQ�HYHU\����KRXUV�RI�RSHUDWLRQ�DQG�WHQVLRQ�DV�QHFHVVDU\�
7KH� FKDLQV� VKRXOG� KDYH� DSSUR[LPDWHO\� ����� RI� VODFN��127(�� 7KH� VPDOOHU� LGOHU� FKDLQV
KDYH�QR�DGMXVWPHQW�

6HH�)LJXUH������7R�WHQVLRQ�WKH�GULYH�FKDLQV��XQEROW�DQG�RSHQ�WKH�JHDUER[�KRXVLQJ�FRYHU�

n /RRVHQ�WKH�IRXU�JHDUER[�PRXQWLQJ�EROWV��

n 8VH� WKH� DGMXVWPHQW� EROWV� XQGHUQHDWK� WKH� JHDUER[� WR� UDLVH� WKH� JHDUER[� XQWLO� WKH
FKDLQV�DUH�WHQVLRQHG�DV�QHHGHG��%H�VXUH�WR�DGMXVW�WKH�EROWV�HYHQO\�

n 5HWLJKWHQ�WKH�JHDUER[�PRXQWLQJ�EROWV�DQG�FORVH�DQG�VHFXUH� WKH�JHDUER[�KRXVLQJ
FRYHU�

),*�����

��

7%����&(
��� (*GRF������ 0DLQWHQDQFH



0DLQWHQDQFH
&KHFNLQJ�WKH�5ROOHUV �
��� &KHFNLQJ�WKH�5ROOHUV

�� &KHFN�WKH�IHHG�UROOHUV�HYHU\���KRXUV�RI�RSHUDWLRQ��5HPRYH�DQ\�GLUW�RU�GHEULV�IURP�WKH�UROO�
HUV��0DNH�VXUH�WKH\�VSLQ�IUHHO\��ZLWKRXW�PXFK�SOD\��5HSODFH�WKH�VSULQJ�ORDGHG�IHHG�UROOHUV
DV�QHHGHG�

�� &KHFN�WKH�SUHVV�UROOHUV�HYHU\���KRXUV�RI�RSHUDWLRQ��&OHDQ�DQ\�GHEULV�RU�VDS�EXLOGXS�IURP
WKH�UROOHUV�ZLWK�D�ZLUH�EUXVK��5HSODFH�WKH�SUHVV�UROOHU�EHDULQJV�LI�WKHUH�LV�DQ\�SOD\�LQ�WKH
UROOHUV��

�

�

0DLQWHQDQFH (*GRF������ ���



0DLQWHQDQFH
/XEULFDWLRQ�
��� /XEULFDWLRQ

�� &OHDQ�DQ\�GHEULV�IURP�WKH�EODGH�GULYH�VKDIW�DQG�HYHU\���KRXUV�RI�RSHUDWLRQ��8VH�D�VRIW
FORWK�WR�DSSO\�D�GU\�JUDSKLWH�GDLO\�WR�HQVXUH�UHVLVWDQFH�IUHH�PRWLRQ�DQG�WR�SUHYHQW�VXUIDFH
FRUURVLRQ�

$OVR��FOHDQ�GHEULV�IURP�WKH�UDFN�DQG�SLQLRQ�HYHU\���KRXUV�RI�RSHUDWLRQ��/XEULFDWH�ZLWK�GU\
JUDSKLWH�

�� /XEULFDWH�WKH�EODGH�VKDIW�EHDULQJV�HYHU\�����KRXUV�RI�RSHUDWLRQ�ZLWK�RQH�WR�WZR�SXPSV�RI
OLWKLXP�EDVHG�JUHDVH�VXFK�DV�6KHOO�$OYDQLD�1R�����'R�QRW�RYHUJUHDVH�

�� /XEULFDWH�WKH�DQWL�NLFNEDFN�VKDIW�SLYRWV�HYHU\�����KRXUV�RI�RSHUDWLRQ�ZLWK�D�KLJK�TXDOLW\
OLWKLXP�EDVHG�JUHDVH�VXFK�DV�6KHOO�$OYDQLD�1R�����

�� /XEULFDWH�WKH�SUHVV�UROOHU�EHDULQJV�HYHU\�����KRXUV�RI�RSHUDWLRQ�ZLWK�D�KLJK�TXDOLW\�OLWK�
LXP�EDVHG�JUHDVH�VXFK�DV�6KHOO�$OYDQLD�1R�����

�� /XEULFDWH�WKH�6HWZRUNV�GLDO�HYHU\�����KRXUV�RI�RSHUDWLRQ�ZLWK�D�KLJK�TXDOLW\�OLWKLXP�EDVHG
JUHDVH�VXFK�DV�6KHOO�$OYDQLD�1R�����

�� $SSO\�DQWL�VHL]H�OXEULFDQW�WR�WKH�VXUIDFHV�DQG�WKUHDGV�RI�WKH�EODGH�DUERUV�DQG�ORFNLQJ�QXWV
HYHU\�EODGH�FKDQJH��6HH�6HFWLRQ������

�

���

���

���

���

$�5
��� (*GRF������ 0DLQWHQDQFH



0DLQWHQDQFH
0DLQWDLQLQJ�DQG�6KDUSHQLQJ�$QWL�.LFNEDFN�)LQJHUV �
��� 0DLQWDLQLQJ�DQG�6KDUSHQLQJ�$QWL�.LFNEDFN�)LQJHUV

7KLV�PDFKLQH�KDV�WKH�SRWHQWLDO�IRU�NLFN�EDFNV��.LFN�EDFNV�FDQ�FDXVH�WKH�ERDUG�WR�EH�VXG�
GHQO\�DQG�XQFRQWUROODEO\�KXUOHG� WRZDUGV� WKH�RSHUDWRU��6XFK�DFWLRQ�FDQ�UHVXOW� LQ�VHYHUH
LQMXU\�RU�GHDWK�

,I� \RX� DUH� ZRUNLQJ� ZLWK� IUR]HQ� ERDUGV� RU� ZLWK� ERDUGV� WKDW� KDYH� SURWUXGLQJ� NQRWV�� WKH
FKDQFH�RI�NLFNEDFNV�LV�LQFUHDVHG�

7KH� LQIHHG�RSHQLQJ�RI� WKH�(GJHU� LV�HTXLSSHG�ZLWK�DQWL�NLFNEDFN� ILQJHUV� WR�KHOS�SUHYHQW
NLFNEDFN� IURP�RFFXUULQJ��7R�PDLQWDLQ� WKH� VDIHW\�RI� \RXU�(GJHU�� SHULRGLFDOO\� LQVSHFW� WKH
PDFKLQH�WR�HQVXUH�DOO�DQWL�NLFNEDFN�ILQJHUV�DUH�LQWDFW�DQG�XQGDPDJHG�DQG�KDYH�D�VKDUS
SRLQW��0LVVLQJ�RU�GDPDJHG�SDUWV�FDQ�DIIHFW�WKH�VDIHW\�RI�WKH�PDFKLQH�RSHUDWRU�RU�E\VWDQG�
HUV�DQG�VKRXOG�EH�UHSODFHG� LPPHGLDWHO\��'XOOHG�SDUWV�VKRXOG�EH�UH�JURXQG�ZLWK�D�KDQG
JULQGHU�RU�UHSODFHG�

'$1*(5��$OZD\V�HQVXUH�WKDW�WKHUH�LV�D�VKDUS�SRLQW�RQ�WKH
DQWL�NLFNEDFN�ILQJHUV�EHIRUH�HDFK�XVH�RI�WKH�(GJHU��

%H�VXUH�DQWL�NLFNEDFN�ILQJHUV�DUH�IUHH�IURP�REVWUXFWLRQ�DQG
DUH� LQ�D�GRZQZDUG�SRVLWLRQ�ZLWK� OHYHU� UHOHDVHG��)DLOXUH� WR
GR�VR�PD\�UHVXOW�LQ�VHULRXV�LQMXU\�
0DLQWHQDQFH (*GRF������ ���



0DLQWHQDQFH
$OLJQPHQW�
��� $OLJQPHQW

:$51,1*��%HIRUH� SHUIRUPLQJ� VHUYLFH� QHDU�PRYLQJ� SDUWV
VXFK�DV�EODGHV��SXOOH\V��PRWRUV��EHOWV�DQG�FKDLQV��ILUVW�WXUQ
WKH�HQJLQH�NH\�VZLWFK�WR�WKH�2))������SRVLWLRQ�DQG�UHPRYH
WKH�NH\��,I�WKH�NH\�LV�WXUQHG�RQ�DQG�PRYLQJ�SDUWV�DFWLYDWHG�
VHULRXV�LQMXU\�PD\�UHVXOW�

:$51,1*�� &RDVWGRZQ� 5HTXLUHG�� $OZD\V� VKXW� RII� WKH
HQJLQH�DQG�DOORZ�DOO�PRYLQJ�SDUWV� WR� FRPH� WR�D�FRPSOHWH
VWRS�EHIRUH�UHPRYLQJ�DQ\�JXDUGV�RU�FRYHUV��'R�127�RSHU�
DWH�ZLWK�DQ\�JXDUGV�RU�FRYHUV�

�� 0DNH�VXUH� WKH�EODGH�KRXVLQJ�FRYHU� LV�RSHQ�DQG� WKH�EODGH� ORFNLQJ�QXWV�DQG�DUERUV�DUH
ORRVH�

�� 5XQ�D�VWULQJ��RU�VWUDLJKW�HGJH��IURP�WKH�IURQW�RI�WKH�(GJHU�IUDPH�WR�WKH�EDFN��7KH�VWULQJ
VKRXOG�SDVV�GLUHFWO\�XQGHUQHDWK�WKH��]HUR��PDUN�RQ�WKH�IL[HG�EODGH�VFDOH�DQG�VKRXOG�EH
SDUDOOHO�WR�WKH�EODGHV��

�� 0RYH�WKH�IL[HG�EODGH�DVVHPEO\�XQWLO�WKH�LQVLGH�IDFH�RI�WKH�EODGH�LV�DJDLQVW�WKH�VWULQJ��

7LJKWHQ�WKH�IL[HG�EODGH�DUERU�DOOHQ�VFUHZV�WR�VHFXUH�WKH�DVVHPEO\�LQ�SODFH��

6HH�)LJXUH������
���� (*GRF������ 0DLQWHQDQFH



0DLQWHQDQFH
$OLJQPHQW �
�� 1H[W��XVH�WKH�IURQW�IHQFH�DGMXVWPHQW�EROW�WR�DGMXVW�WKH�IURQW�IHQFH�SDUDOOHO�ZLWK�WKH�VWULQJ��

�� 7R�SRVLWLRQ�WKH�DGMXVWDEOH�EODGH��VHW�WKH�VHWZRUNV�GLDO�DW�����0HDVXUH�IURP�WKH�LQVLGH�RI
WKH�IL[HG�EODGH�WR�WKH�LQVLGH�RI�WKH�PRYDEOH�EODGH��,I�QHFHVVDU\��ORRVHQ�WKH�PRYDEOH�EODGH
DUP�DQG�VOLGH�WKH�EODGH�DVVHPEO\�RQ�WKH�VKDIW�XQWLO�WKH�EODGHV�DUH����DSDUW��5HWLJKWHQ�WKH
EODGH�DUP�DQG�WLJKWHQ�WKH�DUERU�DOOHQ�VFUHZV�WR�VHFXUH�LQ�SODFH��

),*����

7%����

�

$OLJQ�6WULQJ�WR�)L[HG�6FDOH

)HQFH�$GMXVWPHQW

$OLJQ�%ODGH�WR�6WULQJ
0DLQWHQDQFH (*GRF������ ����





7URXEOHVKRRWLQJ
%RDUGV�$UH�1RW�6HOI�)HHGLQJ �
6(&7,21�����7528%/(6+227,1*

��� %RDUGV�$UH�1RW�6HOI�)HHGLQJ

'$1*(5� Always shut off the engine and allow all moving
parts to come to a complete stop before removing any
guards or covers. 

�� If boards are not self-feeding, increase the tension on the top press rollers. 

�� To do this, unbolt and open the blade housing cover. 

�� Locate the four horizontal springs which provide tension to the press rollers. 

�� Tighten the tension spring eyebolts until sufficient tension is placed on the top press roll-
ers. Always use the lowest amount of tension that still enables boards to feed properly.
Too much tension on soft wood can mar the wood.

&$87,21��Do not overtension as this can affect wear life
and can cause the rollers to mar the surface of some of the
softer woods.

�� Close and secure the blade housing cover.
Troubleshooting EGdoc041901 5-1



7URXEOHVKRRWLQJ
-DPPHG�%RDUGV�
��� -DPPHG�%RDUGV

'$1*(5� Always shut off the engine and allow all moving
parts to come to a complete stop before removing any
guards or covers. 

�� If a board becomes jammed, temporarily remove press roller tension to release the board.

�� To do this, unbolt and open the blade housing cover. 

�� Loosen the nuts on the tension spring eyebolts until enough tension has been released to
remove the jammed board. 

You may need to use cant hooks to lift the press rollers enough to remove the board. It
may also be necessary to lift the anti-kickback fingers by pushing the kickback lever
down.

�� Retighten the nuts until the top press rollers are properly tensioned. Always use the low-
est amount of tension that still enables boards to feed properly. Too much tension on soft
wood can mar the wood.

&$87,21��Do not overtension as this can affect wear life
and can cause the rollers to mar the surface of some of the
softer woods.

�� Close and secure the blade housing cover.
5-2 EGdoc041901 Troubleshooting



Parts
Sample Assembly 6
SECTION 6   PARTS

6.1 How To Use The Parts List

Go to the appropriate section and locate the part in the illustration.

Use the number pointing to the part to locate the correct part number and descrip-
tion in the table.

Parts shown indented under another part are included with that part.

Parts marked with a diamond ( ) are only available in the assembly listed above the
part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond ( ) indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M06666 and F07777-77. The diamond ( )
indicates M06666 is not available except in subassembly K05555.

To Order Parts:

From the continental U.S., call 1-800-448-7881 to order parts. Have your customer num-
ber, VIN, and part numbers ready when you call. From other international locations, con-
tact the Wood-Mizer distributor in your area for parts.

6.2 Sample Assembly
REF DESCRIPTION (  Indicates Parts Available In Assemblies Only) PART # QTY.

SAMPLE ASSEMBLY, COMPLETE (Includes All Indented Parts Below) A01111 1

1 Sample Part F02222-22 1

2 Sample Subassembly (Includes All Indented Parts Below) A03333 1

Sample Part (Indicates Part Is Only Available With A03333) S04444-4 1

3 Sample Subassembly (Includes All Indented Parts Below) K05555 1

Sample Part (Indicates Part Is Only Available With K05555) M06666 2

4 Sample Part F07777-77 1
Parts EGdoc020703 6-1



Parts
Anti-Kickback & Press Roller6
6.3 Anti-Kickback & Press Roller

REF DESCRIPTION (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 SHAFT, 25X810 089089-1 1

2 PLATE WELDMENT, ANTI-KICKBACK FINGER 089087-1 1

3 COLLAR, 1” LOCKING 089161 2

4 SCREW, M8X8-33H ZINC HEXAGON SOCKET SET F81014-1 4

5 KEY, 1/4" X 1 11/16" 089229 2

6 SHAFT, ANTI-KICKBACK FINGER 089088-1 1

7 FITTING, STRAIGHT GREASE 086280 1

8 HANDLE WELDMENT, ANTI-KICKBACK RELEASE 089086 1

12

12

14

14
13

13

15

15
16

17

18

18

19

20

21

21

20

19

13
12

14

10

9 11

10

9

13
12

14

3

7

5 4

8

12

3

4

5
6

6-2 EGdoc020703 Parts



Parts
Anti-Kickback & Press Roller 6
9 NUT, M10-8-B ZINC F81033-3 2

10 BUMP STOP, RUBBER 089147 2

PRESS ROLLER ASSEMBLY 089156 1

11 Roller, Press w/Shaft 038193 1

12 Bearing, UCFL 205 089124 4

13 Bolt, M10x35-8.8 Hex Head   F81003-17 8

14 Nut, M10-8-B Hex Nylon Lock  F81033-1 8

15 Washer, 17 Zinc Flat F81058-1 8

16 SHAFT, PIVOT 089064 1

17 PIVOT WELDMENT, PRESS ROLLER 089063-1 1

18 SCREW, M6X16 8.8 ZINC HEX SOCKET HEAD CAP F81001-21 2

19 SPRING, 1.5 X 7 X 243 089135 2

20 TENSIONER, ZINC 089153-1 2

21 NUT, M10-8-B ZINC HEX NYLON LOCK  F81033-1 2
Parts EGdoc020703 6-3



Parts
Blade Shaft Assembly6
6.4 Blade Shaft Assembly

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 BUSHING, ZINC-PLATED 089197-1 1

2 PULLEY, 127 MM - ZINC-PLATED 089194-1 1

3 PULLEY 085671 1

4 BUSHING, 085714 1

5 KEY, A12X8X70 089232 1

6 BEARING, UCP 210 089041 2

7 BOLT, M16X60 8.8 FE/ZN5 F81006-12 4

8 WASHER, FLAT 16,3 FE/ZN5 PN-M/82008 F81058-2 4

9 NUT, M16-8-FE/ZN5 HEX NYLON LOCK F81036-2 4

10 BOLT, M10X50-8.8-FE/ZN5 HEX HEAD FULL THREAD F81003-4 4

11 NUT, M10-8-B-FE/ZN5 F81033-3 4

BLADE, MOVING ( COMPLETE ) 089146 1

12 Ring, 110mm Inside Retaining 089166 1

13 Bearing, 6014 2RS 089164 1

14 Housing, Blade Sliding Arbor 089094-1 1

15 Ring, 70mm Outside Retaining 089165 1

16 Arbor, Sliding Blade 089093 1

17 Blade, DNPDe MULTIX 350x76x3,6/18 GM 089144 1

18 Nut, 3-12 Blade Retainer 089092-1 1

BLADE, FIXED 089145 1

17 Blade, DNPDe MULTIX 350x76x3,6/18 GM 089144 1

1

2

3

4

5

67

9
1110

12 13

14

15

16

17
18

22 24

19
20

17
18

21

6

7

8

8 9
11

25

26 27

28

TB0016-15

23
6-4 EGdoc020703 Parts



Parts
Blade Shaft Assembly 6
18 Nut, 3-12 Blade Retainer 089092-1 1

19 Collar, Locking 089116 1

20 Arbor, Fixed Blade 089091 1

21 Bushing, Blade Drive Shaft 089128 1

22 SHAFT, BLADE DRIVE 089037 1

23 KEY, BLADE DRIVE SHAFT 12X8X585 089040 1

24 BOLT,M4X50 -8.8- FE/ZN5 SOCKET HEAD F81011-32 5

25 WASHER,13 FE/ZN5 FLAT F81056-1 1

26 WASHER, Z12,2 FE/ZN9 SPLIT LOCK F81056-2 1

27 BOLT, M12X40-8.8-FE/ZN5 HEX HEAD F81004-4 1

28 WRENCH 089209-1 2
Parts EGdoc020703 6-5



Parts
Covers6
6.5 Covers

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 COVER, DRIVE ASSEMBLY 089646-1 1

2 BOLT, M8X20-8.8-B ZINC F81002-4 8

3 WASHER, 8.4 ZINC STANDARD FLAT  F81054-1 35

4 COVER, DRIVE ASSEMBLY 089645-1 1

5 HINGE, SLOTTED, COMPLETE 089190 5

6 BOLT,  M8X20-8.8 ZINC F81002-11 21

7 NUT, M8-8-B ZINC F81032-1 21

8 BOLT, M8X65-8.8 ZINC F81002-24 4

9 NUT, M8-8-B-ZINC NYLON LOCK F81032-2 4

10 COVER, RIGHT FRONT 089096-1 1

2

3
6

8
9

3

7
4

2

3
24

12

11

10

15
14 17 16

6

6

3

3

7

13
19

18

1

11

12

21

20 24

22
23

7

2

3

5

5
3

3

6-6 EGdoc020703 Parts



Parts
Covers 6
11 BOLT, M6X25-5.8 ZINC F81001-3 8

12 WASHER, 6.4 ZINC F81053-1 8

13 COVER, RIGHT REAR 089107-1 1

14 COVER WELDMENT, BELT GUARD 089607-1 1

15 PLATE WELDMENT, BELT GUARD 089595-1 1

16 BOLT, M6X136-5.8 ZINC F81001-51 4

17 WASHER 6.5 ENLARGED ZINC F81053-11 4

18 COVER WELDMENT, TOP LEFT 089109 1

19 STOP, RUBBER 087825 2

20 BOLT, M8X20-5.8 ZINC F81002-1 2

21 BOLT, M5X16-5.8 ZINC F81000-51 2

22 WASHER, 5.3 ZINC F81052-1 4

23 NUT, M5-8 ZINC F81030-1 2

24 HANDLE, BLADE COVER P08065 2
Parts EGdoc020703 6-7



Parts
Feed Table & Return Rollers6
6.6 Feed Table & Return Rollers

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 ROLLER, 2 1/2" X 25" FEED 038167 6

2 COVER, 22 3/4" STAINLESS STEEL RAIL S13012 1

3 NUT, M8-8-B-FE/ZN5 HEX LOCK F81032-1         2

4 BOLT, M8X70 8.8 FE/ZN5 HEX HEAD F81002-71 2

5 ROLLER, 63.5/20X500 RETURN 089039-1 2

6 STOP, RUBBER 087825 2

7 SCREW, M5X30-5.8-FE/ZN5 SLOTTED HEX HEAD F81000-9 2

8 CAP WELDMENT, TUBE END 089143-1 4

1
23

4

56

7

TB0016-2

8

6-8 EGdoc020703 Parts



Parts
Feed Roller Assemblies & Roller Chain 6
6.7 Feed Roller Assemblies & Roller Chain

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 SPROCKET, Z 28 ZINC-PLATED 089099-1 2

2 SPROCKET, ZINC-PLATED 089098-1 4

3 KEY, AB 8X8X70 089231 2

4 BEARING, UCFL 205 FLANGED 089124 8

5 BOLT, M10X35-8.8 FE/ZN5 HEX HEAD F81003-17 16

6 WASHER 10,5  FE/ZN5 F81055-1 16

7 NUT, M10-8-B -FE/ZN HEX NYLON LOCK F81033-1 16

8 SHAFT, FEED ROLLER 089059-1 4

9 ROLLER, FEED 038192 4

10 CHAIN,10B-37WZ+LINK 10BWZ, ROLLER-TO-ROLLER 089177 2

CHAIN, 10B-65WZ+LINK 10BWZ GEARBOX-TO-ROLLER 089175 2

1
1

2

2

2

2

3
3

3

5 6

7

6
5

7

5

7

5
6

7

7
6

5

5 7

6

6

5

7
8

9

9

9

9

8

8

8 TB0016-8

10

4
6

3

Parts EGdoc020703 6-9



Parts
Front Guide Fence6
6.8 Front Guide Fence

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 FENCE WELDMENT, EDGER FRONT GUIDE 089121-1 1

2 NUT, M12-8 FE/ZN5 HEX F81034-2 2

3 BRACKET, FRONT GUIDE FENCE MOUNT 089112-1 1

4 BOLT, M10X50-8.8-FE/ZN5 HEX HEAD F81003-4 2

5 NUT, M10-8-B-FE/ZN5 HEX JAM F81033-3 2

6 WASHER,  10,5  FE/ZN5 FLAT F81055-1 4

7 BOLT, M10X130-8.8-FE/ZN5 HEX HEAD F81003-36 2

1

2

2

3

4

5 7

6

5

5

4

7

6

5

TB0016-5
6-10 EGdoc020703 Parts



Parts
Gear Box & Idler 6
6.9 Gear Box & Idler

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
REDUCTION GEAR - COMPLETE 089253 1

1 Gear Box, R37AD2 089046 1

2 Pulley 114 zink-plated 089195-1 1

3 Bushing, zink-plated 089196-1 1

4 Sprocket ,2x12 zink-plated 089100-1 1

BELT TENSIONER 089173 1

5 Nut, M12-8-B Fe/Zn5 Hex NYlon Lock F81034-1 1

6 Washer, 13 Fe/Zn5 SAE Flat F81056-1 2

7 Plate, Idler Mount 089198-1 1

8 Pulley, Idler 089066 1

9 Bolt,M12x55-8.8-Fe/Zn5 Hex Head F81004-12 1

10 BOLT, M10X35-8.8 FE/ZN5 HEX HEAD FULL THREAD F81003-17 2

11 WASHER,10,5  FE/ZN5 FLAT F81055-1 6

12 BOLT, M8X35 -8.8-FE/ZN5 HEX HEAD F81002-13 4

13 NUT, M8-8-B-FEZN5 HEX NYLON LOCK F81032-2 4

14 BELT,  HZ 840 089224 1

15 SPRING WASHER 8,2 FE/ZN9 F81054-4 4

16 TENSIONER BUSHING 089045 4

1
2

3

7
6

8

9

10 1111
10

1112 12

13

13

14

5 TB0016-14

4

15

16
Parts EGdoc020703 6-11



Parts
Motor, Hour Meter & E-Stop (EE15 Only)6
6.10 Motor, Hour Meter & E-Stop (EE15 Only)

REF DESCRIPTION  (" Indicates Parts Available In Assemblies Only) PART # QTY.
ELECTRIC MOTOR ASSEMBLY 089226 1

1 Motor, 11kw (15HP) 3-Phase 380-420v/50Hz (EE15) Sg132S-2PC HM 089049 1

2 Motor Pulley 085671 1

3 Bushing 087066 1

4 Bolt, M10x35-8.8 Fe/Zn5 Hex Head F81003-17 4

5 Bolt, M10x25-8.8-Fe/Zn5 Hex Head F81003-11 2

6 Plate, Motor Mount ES15/ES20 091017-1 1

7 Washer, 10,5  Fe/Zn5 Flat F81055-1 12

8 Bolt, M12x55-8.8-Fe/Zn5 F81004-12 2

9 Washer, 13 Fe/Zn5 F81056-1 6

10 Nut, M10-8-B -Fe/Zn Hex Nylon Lock F81033-1 4

11 Bracket Weldment, EE20 Belt Guard 089162-1 1

12 Nut, M12-8 Fe/Zn5, Hex Nylon Lock F81034-2 4

TBCE04-E20C

1

2
3 4

5

6

7

8

12

10

11

12

14

16

17

15

13
9

7

7

18

9

6-12 EGdoc032003 Parts



Parts
Motor, Hour Meter & E-Stop (EE15 Only) 6
13 Nut, M10-8-B-Fe/Zn5 Hex F81033-3 5

14 BOLT, M10X35-8.8 FE/ZN5 F81003-17 2

15 BOLT, M10X110 8.8 FE/ZN5 F81003-43 1

16 SWITCH ASSEMBLY, XALK 174 EMERGENCY STOP E22703-P 1

17 BOLT, M10X140-8.8-FE/ZN5 F81003-39 2

18 BELTS ASSEMBLY 3HB2000 089223 1
Parts EGdoc032003 6-13



Parts
Motor, Hour Meter & E-Stop (EE20 Only)6
6.11 Motor, Hour Meter & E-Stop (EE20 Only)

REF DESCRIPTION  (" Indicates Parts Available In Assemblies Only) PART # QTY.
ELECTRIC MOTOR ASSEMBLY ES20 1

1 Motor, 15kw (20HP) 3-Phase 380-420v/50Hz (EE20) Sg160M2B-HM 087929 1

2 Motor Pulley 085671 1

3 Bushing 085714 1

4 Bolt, M10x35-8.8 Fe/Zn5 Hex Head F81003-17 4

5 Bolt, M10x25-8.8-Fe/Zn5 Hex Head F81003-11 2

6 Plate, Motor Mount ES15/ES20 091017-1 1

7 Washer, 10,5  Fe/Zn5 Flat F81055-1 12

8 Bolt, M12x55-8.8-Fe/Zn5 F81004-12 2

9 Washer, 13 Fe/Zn5 F81056-1 6

TBCE04-E20C

1

2
3 4

5

6

7

8

12

10

11

12

14

16

17

15

13
9

7

7

18

9

6-14 EGdoc032003 Parts



Parts
Motor, Hour Meter & E-Stop (EE20 Only) 6
10 Nut, M10-8-B -Fe/Zn Hex Nylon Lock F81033-1 4

11 Bracket Weldment, EE20 Belt Guard 089162-1 1

12 Nut, M12-8 Fe/Zn5, Hex Nylon Lock F81034-2 4

13 Nut, M10-8-B-Fe/Zn5 Hex F81033-3 5

14 BOLT, M10X35-8.8 FE/ZN5 F81003-17 2

15 BOLT, M10X110 8.8 FE/ZN5 F81003-43 1

16 SWITCH ASSEMBLY, XALK 174 EMERGENCY STOP E22703-P 1

17 BOLT, M10X140-8.8-FE/ZN5 F81003-39 2

18 BELTS ASSEMBLY 3HB2000 089223 1
Parts EGdoc032003 6-15



Parts
Outfeed Table6
6.12 Outfeed Table

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
OUTFEED TABLE, COMPLETE 089248 1

1 Outfeed Table 089163-1 1

2 Leg, Outfeed Table 089250-1 2

3 Roller, 63.5 x 600  Feed 089044-1 3

4 Bolt M8x25-8.8 -B -Fe/Zn5 Hex Head F81002-5 8

5 Nut, M8-8 -Fe/Zn5 81032-1 8

6 Washer 8,4 -Fe/Zn5 Flat F81054-1 16

1

2

3

4

5

6

TB0016-9ce
6-16 EGdoc020703 Parts



Parts
Setworks Dial & Indicator 6
6.13 Setworks Dial & Indicator

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 DECAL, EDGER SETWORKS DIAL SCALE (See Section 6.8)

2 FITTING,M6 PN-M/86002 STRAIGHT GREASE 086280 1

SETWORKS DIAL, COMPLETE 089255 1

3 Handle, I.301/90+x-M10 086338 1

4 Pin, Setworks Dial Locking, GN 617.1-6-A 089242 1

5 Setworks dial bracket 089254-1 1

1

3

4

5

TB0016-1ce
Parts EGdoc020703 6-17



Parts
Setworks Gear & Shaft6
6.14 Setworks Gear & Shaft

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 BOLT, M12X40-8.8-FE/ZN5 HEX HEAD F81004-4 2

2 BEARING, UCFL 205 FLANGED 089124 1

3 NUT, M12-8-B FE/ZN5 HEX NYLON LOCK F81034-1 2

4 GEAR, SETWORKS TRAVEL, ZINK-PLATED 089054-1 1

5 PIN,  6X50 FE/ZN5 F81045-1 1

SETWORKS TRAVEL, COMPLETE 089131 1

6 Rack, Setworks Travel 089128 1

7 Shaft, Setworks Gear Travel,  chromium plated 089038-1 1

8 BOLT, M6X20 -8.8- FE/ZN5 SOCKET HEAD F81001-22 4

9 NUT, M10-8-B-FE/ZN5 F81033-3 4

10 BOLT,M10X45-8.8-FE/ZN5 HEX HEAD F81003-3 4

SETWORKS SHAFT BEARING - COMPLETE 089134 2

11 Mount, Setworks Shaft Bearing 089047 2

12 Bearing, SR.38/45 089048 2

13 BRACKET WELDMENT, SETWORKS SLIDING 089150-1 1

14 NUT, M12-8-B FE/ZN5 HEX JAM F81034-1 1

15 ROD END,PGAKR 12 MALE 089127 1

16 BOLT, M10X40 FE/ZN5 SOCKET HEAD F81003-22 2

1
23

4
7

6

5

8 9
11 10

13

12

12

14

15

10 11 9

16

TB0016-4B
6-18 EGdoc020703 Parts



Parts
Shaft End Covers 6
6.15 Shaft End Covers

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 COVER, FLANGED BEARING 089125 2

2 COVER WELDMENT, BEARING 089133-1 1

3 BOLT,M8X25-8.8-B-FE/ZN5 HEX HEAD F81002-5 4

4 WASHER 8,4-FE/ZN5 F81054-1 4

5 NUT M8-8-B-FE/ZN5 F81032-1 4

6 BOLT M6X16 8.8 FE/ZN5 HEX HEAD F81001-15 8

7 WASHER 6,5 POW.FE/ZN5 F81053-11 8

1

2

1

3

4

5

5

6

7

TB0016-10ce
Parts EGdoc020703 6-19



Parts

Starter Assembly (EE15, EE20 Only)6

6.16 Starter Assembly (EE15, EE20 Only)

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
BOX ASSEMBLY, EE15 3-PHASE STARTER (See Section 7 for details) 088050 1

TBCE03
6-20 EGdoc020703 Parts



Parts

Stationary Legs 6

6.17 Stationary Legs

REF DESCRIPTION  (  Indicates Parts Available In Assemblies Only) PART # QTY.
1 LEG WELDMENT, STATIONARY W09515 4

2 BOLT,M10X1X25 DIN 933 HEX HEAD F81003-28 16

3 NUT,  M10-8-B -FE/ZN HEX NYLON LOCK F81033-1 16

1

2

3

TB0017
Parts EGdoc020703 6-21





(OHFWULFDO�,QIRUPDWLRQ
:LULQJ�'LDJUDPV �
6(&7,21�����(/(&75,&$/�,1)250$7,21

��� :LULQJ�'LDJUDPV
(OHFWULFDO�,QIRUPDWLRQ (*GRF������ ���



(OHFWULFDO�,QIRUPDWLRQ
:LULQJ�'LDJUDPV�
),*��������((���(/(&75,&$/�('*(5

3
�

�
�

�
�

�

�

�

�

�

7%&(��$)
��� (*GRF������ (OHFWULFDO�,QIRUPDWLRQ



(OHFWULFDO�,QIRUPDWLRQ
(OHFWULFDO�&RPSRQHQW�/LVWV �
��� (OHFWULFDO�&RPSRQHQW�/LVWV

&RPSRQHQW�/LVW���((��
,WHP 0IJ��3DUW�1R� 0IJ� :RRG�0L]HU�

3DUW�1R�

'HVFULSWLRQ

7U 7RH���� �� �� 7UDQVIRUPHU���������������

4 $%%�27��(� �� �� 'LVFRQQHFWRU

)� *=��0�� �� �� 'LVFRQQHFWRU��0RWRU

)� &��1�&������� �� �� 'LVFRQQHFWRU��0RGXOH

�0 /&��'���� �� ������ &RQWDFWRU

�0 /&��'���� ������ &RQWDFWRU

�0 /&��'���� ������ &RQWDFWRU

7'5 /5�'6� ������ 5HOD\��7LPH

3� ;%��%*�� ������ %XWWRQ��67$57�6723�

/� ;%��%9� �� �� /DPS��&RQWURO

0� 6J���6���3&��+0 �� ������ 0RWRU��(OHFWULF
(OHFWULFDO�,QIRUPDWLRQ (*GRF������ ���



(OHFWULFDO�,QIRUPDWLRQ
&RPSRQHQW�/D\RXW�'LDJUDP�
��� &RPSRQHQW�/D\RXW�'LDJUDP

),*�����

75 4 )� )�

�0

�0 �07'5

7%&(��
��� (*GRF������ (OHFWULFDO�,QIRUPDWLRQ


	SECTION 1 Safety
	1.1 Safety Symbols
	1.2 Safety Instructions
	1.3 Twin Blade Edger Specifications

	SECTION 2 Servicing The Edger
	2.1 If You Need To Order Parts
	2.2 Customer and Edger Identification
	2.3 If You Need Service

	SECTION 3 Edger Setup
	3.1 Pre-Operation Check
	3.2 Edging Lumber

	SECTION 4 Maintenance
	4.1 Changing the Blades
	4.2 Tensioning the Belts
	4.3 Tensioning the Chains
	4.4 Checking the Rollers
	4.5 Lubrication
	4.6 Feed Rate
	4.7 Maintaining and Sharpening Anti-Kickback Fingers
	4.8 Alignment

	SECTION 5 Troubleshooting
	5.1 Boards Are Not Self-Feeding
	5.2 Jammed Boards

	SECTION 6 Parts
	6.1 How To Use The Parts List
	6.2 Sample Assembly
	6.3 Anti-Kickback & Press Roller
	6.4 Blade Shaft Assembly
	6.5 Covers
	6.6 Feed Table & Return Rollers
	6.7 Feed Roller Assemblies & Roller Chain
	6.8 Front Guide Fence
	6.9 Gear Box & Idler
	6.10 Motor, Hour Meter & E-Stop (EE15/EE15-C Only)
	6.11 Outfeed Table
	6.12 Setworks Dial & Indicator
	6.13 Setworks Gear & Shaft
	6.14 Shaft End Covers
	6.15 Starter Assembly (EE15 Only)
	6.16 Stationary Legs

	SECTION 7 Electrical Information
	7.1 Wiring Diagrams
	7.2 Electrical Component Lists
	7.3 Component Layout Diagram


